
1

3

4

7

6

8

2

5



1 Engine 

1

2

3
4

5

6



1 Engine part list
No. Part number Name_English Qty

1 R210 Engine 1
2 UG700-00026 Bolt - M8x45 4
3 UAE55-00052 Washer - 8 4
4 U455-00061 Washer - 8 4
5 U455-00053 Spring washer - 8 4
6 UG700-00022 Nut - M8 4



3 Chassis assembly

1

2

3

4

7

8

56

9
10

11
12

13
14

15
16

17

18

19

20

9
10

21
22

23

24

25

4
10

9

26
27

28
29

30
31

323317

34

35

10

11

13

10
36

37

38

17

9
10

29



3

No. Part number Name_English Qty
1 UA516-00009 Main frame weldment 1
2 UA516-00010 Limit device 1
3 UA516-00011 Partition 2
4 UA516-00012 Bolt - M10x50 3
5 UA516-00013 Pull spring 2
6 UA516-00014 Supporting frame of wheels 1
7 UA516-00015 Bolt - M14x90 2
8 UA516-00016 Wheel 2
9 U537-00111 Nut - M10 10
10 U455-00029 Washer - 10 11
11 UA516-00017 Partition 2 6
12 UA516-00018 Nut - M14 2
13 UA516-00019 Screw - M10x30 4
14 UA516-00020 Joint stick 2
15 UA516-00031 Partition 1 3
16 U455-00007 Nut - M8 1
17 U455-00061 Washer - 8 6
18 U537-00023 Bolt - M8x35 1
19 UA516-00021 Pressing frame weldment 1
20 UG700-00101 Bolt - M10x40 2
21 UG700-00100 Big washer - 10 2
22 UG700-00026 Bolt - M8x45 1
23 UG700-00022 Nut - M8 1
24 UA516-00022 Sproket frame 1
25 UA516-00023 Bolt - M10x100 1
26 UG700-00057 Check ring 1
27 UA516-00024 Bearing 1
28 UA516-00025 Sproket wheel 1
29 UA516-00026 Partition 2
30 UA516-00027 Weight Block 2
31 UA516-00028 Pressing plate of Weight Block 2
32 U537-00060 Bolt - M8x25 2
33 U455-00053 Spring washer 2
34 UA516-00029 Belt cover 1
35 UA516-00030 Nut - M10 2
36 UR200-00070 Spring washer - 10 2
37 U506-00064 Bolt - M8x20 1
38 UAE55-00062 Nut - M8 1

Chassis assembly parts list



4 Tensional device

1

2
3

4

7
8

5
6

9
10

11



4

No. Part number Name_English Qty
1 UA516-00032 Screw - M10x60 1
2 UA516-00033 Tensional Wheel 1
3 UAE55-00016 Bearing 2
4 UA516-00034 Partition Ⅰ 1
5 UAE55-00017 Check ring 1
6 UA516-00026 Partition Ⅱ 1
7 UT160-00022 Nut - M10 3
8 UAE55-00076 Hook 1
9 UA516-00036 Tensional Wheel frame 1
10 U455-00029 Washer - 10 4
11 UA516-00037 Bolt - M10x80 1

Tensional device parts list



5 Front wheel 

1

2

4
5

8
9

6
7

11
12

13
14

3

10



5

No. Part number Name_English Qty
1 U506-00064 Bolt - 8x20 4
2 UV160-00085 Bearing 2
3 U455-00061 Washer - 8 4
4 UAE55-00062 Nut - M8 4
5 UA516-00038 Check ring 2
6 UA516-00035      Screw - M8x16 4
7 UA516-00039 Key - 6x60 2
8 UA516-00040 Front axle 1
9 UAE55-00041 Front wheel 2
10 UA516-00041 Front wheel partition 1
11 UA516-00042 Bolt - M8x20 1
12 UA516-00043 Sproket 2 1
13 US270-00059 Key - 6x25 1
14 UA516-00008 Bolt - M8x16 1

Front wheel parts list



6 Forks group

1
2

4

5

9
10

7 8

11

3

6



6

No. Part number Name_English Qty

1 U506-00064 Bolt - 8x20 4

2 UA516-00045 Bearing 2

3 U455-00061 Washer - 8 4

4 UAE55-00062 Nut - M8 64

5 UA516-00046 Fork group 1

6 UA516-00047 Fixing braket 1

7 UA516-00048 Fork 24

8 UT160-00002 Bolt - 8x40 60

9 US270-00059 Key - 6x25 1

10 UA516-00049 Sproket 3 1

11 UA516-00008 Screw - 8x16 2

Forks group parts list



7 Big pulley 

1

2

4
5

8
9

6

7

10

11
12

13

14

3



7

No. Part number Name_English Qty
1 U506-00064 Bolt - 8x20 4
2 UV160-00085 Bearing 2
3 U455-00061 Washer 4
4 UAE55-00062 Nut - M8 4
5 UA516-00051 Small sproket 1
6 UA516-00052 Chain 1
7 UA516-00053 Pulley shaft 1
8 UAE55-00023 Key - 6x30 1
9 US270-00059 Key - 6x25 1
10 UA516-00054 Big pulley 1
11 UAE55-00052 Washer - 8 1
12 U455-00053 Spring washer - 8 1
13 U537-00060 Bolt - 8x20 1
14 UA516-00055 Belt 1

Big pulley parts list



8 Handle and controls

1

2

3

4

7

8

5

6
9

10

11

12 13
14

15

16

17

18

19
20

21

22

23

14

11

11

5

5

5

5



8

No. Part number Name_English Qty
1 UA516-00056 Big handle weldment 1
2 UA516-00057 Pin axls 2
3 U455-00032 Split pin 2
4 UG700-00095 Bolt - 8x30 2
5 U455-00061 Washer - 8 10
6 UA516-00058 Small handle sheath 2
7 UA516-00059 Small handle weldment 1
8 UG700-00026 Bolt - 8x45 1
9 UA516-00060 Partition 1
10 UA516-00061 Conneting rod 1
11 U455-00007 Nut - M8 4
12 UA516-00062 Bolt - M5x25 1
13 U506-00049 Washer - 5 2
14 UA516-00063 Nut - M5 3
15 U455-00006 Nut - M5 1
16 UA516-00064 Lower handle 1
17 UG700-00001 Big handle sheath 2
18 UA516-00065 Locking stick 1
19 UA516-00066 Grip 1
20 UA516-00067 Flexible pin 1
21 UA516-00068 Cable hook 1
22 UA516-00069 Tensional cable 1
23 UA516-00070 Tensional spring 1

Handle and controls parts list




